Subscribe via RSS Feed

Boomerang FPV Quad

erm_6843

 

Features

Simple rational design was inspired from boomerang. The body consists of four plate. Front and rear arm with motor mount, center plate and battery holder plate on the bottom.  Four screw and four anti vibration ball holds all  together .  Vibration isolated long center plate  provides smooth flight, clear view and more space for FPV equipment.  Longer battery slot on the bottom provides more capacity lipo and adjustable CG.  Symmetrical  design provides quad flight characteristics.

Specification

  • 6061 T6 anodized Aluminium or  %100 Carbon fiber material
  • 244mm diagonal , 172mm vertical and horizontal motor to motor distance
  • 2x M3 16mm distance and  2x M2.5  12.5mm distance motor mount holes
  • 5″ Propeller size.
  • 45mm standart  and 30.5mm (Acro Naze32, CC3D) predrilled holes for flight controller.
  • 74gr carbon version, 120gr aluminium version weight.

Includes

Carbon version  %100 carbon  (Best for FPV) 5″ propeller

  • 2x  carbon arm 2.5mm  (includes two motor mount each)
  • 1x Top plate 2mm (unbreakable clean polycarbonate) New!
  • 1x Adjustable Board Camera Plate (clean polycarbonate)New!
  • 1x Bottom plate 1.5mm (Carbon)
  • 1x Bottom Part (carbon) 2.5mm or 2x 1.5mm
  • 4x Anti-vibration damping balls , 9mm mounting hole  (black)
  • 8x Alum hex spacer m3x38mm (1.5gr each) New!
  • 16x M3x6 polycarbonate screw New!
  • 4x M3x8mm button head  Screws (grade 10.9)
  • 4x M3 Nut

 

Carbon Lite  %100 carbon  (Acro and FPV) 5″ and 6″ propeller New! 

Carbon lite version is same as carbon version only not includes polycarbonate parts

  • 2x  carbon arm 2.5mm  (includes two motor mount each)
  • 1x Bottom plate 1.5mm (Carbon)
  • 1x Bottom Part (carbon) 2.5mm or 2x 1.5mm
  • 4x Anti-vibration damping balls , 9mm mounting hole  (Red or Yellow)
  • 4x Alum hex spacer m3x38mm (1.5gr each)
  • 4x M3x6mm button head  Screws (grade 10.9)
  • 4x M3x8mm button head  Screws (grade 10.9)
  • 4x M3 Nut

Aluminium version 6061 T6   (Best for Acro Fly) 5″ and 6″ propeller

  • 2x Aluminum  arm 2mm (includes two motor mount each)
  • 1x Center Plate 2mm
  • 1x Bottom Part 2mm
  • 1x FC protection plate 45x45mm polycarbonate 2mm
  • 4x Nylon Hex spacer m3x30mm (for board protection)
  • 4x Alum hex spacer m3x38mm for landing
  • 8x  M3x6mm  Button head screw  (grade 10.9)
  • 8x M3 Nut
  • 8x M3x6 Polycarbonate screw
  • 4x Anti-vibration damping balls (red or yellow)

Recommended

  • iPower Multimate MT1806 2300kv , Sunysky x2204s 2300kv, ZMR RCX 1804 (2400KV)
  • 10-12A ESC
  • 5″ or 6″  two blade propeller ,
  • 2s-3s    1000-1500mAh 25-35c lipoly

 http://www.rcgroups.com/forums/showthread.php?t=2141139

Description
BFPVQ
Order BFPVQ

Tags:

Category: FPV

Leave a Reply

You must be logged in to post a comment.